CLIENT: MNextstone

PO Box 648
Henderson, CO BOB40

Test Report No: gTTiz2 Date: May 3, 2004
SUBJECT: ASTM E-1682 Flame Spread Test.
SAMPLE ID: Samples identified by the client as *Artificial Brick™ were receivied on 4/8/04 in good
condition.

TEST REQUESTED: The material was tested for surface flammability in accordance with ASTM E162-95,
Mo revisions to this report will be allowed after 80 days of the report date.

RESULTS: Aesults can be found on the following pages.

TEST DATE: 4/27/04.

CERTIFICATION: The tests reported hare were conducted under the continuous’ direct supervision of
8GS U.S. Testing Company Inc., Tulsa; OK.

SIGNED FOR AND ON BEHALF OF
535 U8, TESTING COMPANY INC.

o (&

Simmons Dale E. Holloway
bk er Laboratory Operstions Branch Manager

atory Operations
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Test Procedure and Results

Client: Nextstons, CO
Report No.: 87712-2

Sample 1D:

Sample
Number

BWN -

Average

Observations:

Artificial Brick

Flame Heat
Spread Evolution
Factor, Fg Factor, Q
28.53 6.37
30.44 6.84
30.04 6.02
34.13 5.68
30.78 6.23

Flame
Spread
Index, Iy

181.79
208.04
180.98
193.72

191.13

Surface flaming did progress to the 15 in. mark on the specimens

Average temperature rise was 53.8°C.,
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End of Report



